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Description of Sample Round bar Testing Date e
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il 16H0606-33 R R A193 B§M CLASS 2

Number of Sample Grade/ Dimension

AL A b IR & (TEMP.): 22°C

Place of Test Physicial laboratory Environmental Conditions | #2& (Humidity): 75%

FERRAS 20X 155mm HEE 1 4.

Sample State 1 piece of specimen of 20X 155mm.

E9ak TR W8 151113V04
Number of Client Heat No.

1. Hif#%E Tensile Test

KM% Reference of Test: ASTM A370-14

a1 H LA (RIIEEEES
Item of Test Unit Result of Test
Plhr
Tensile Strength Mpa 765
JEARTRE (0.2% offset)
Yield strength hPa 720
K ZE (G=50mm)
. % 33
Percentage elongation
by T WS g
Percentage reduction of area % 72
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